@ GRAVELY ILLUSTRATED  ROTARY CULITVATOR

WCORPORATION PARTS LIST Model Number 155T9E1

To continue its program of quality and designimprovement, the
manufacturer reserves the right to change specifications, de-
sign or prices without notice and without incurring obligation.

Effective Date 3-1-70
Form Number 14617P"

ITEM PART NO. DESCRIPTION
NO.
1 12474P1 Leaf End
2 12472P1 Dirt Shield
3 12473P1 Right End
4 120375 1/4 Hex. Nut
5 120386 5/16 Flat Washer
6 180018 1/4 x 5/8 Hex. Hd. Bolt
7 12488P1 Column
8 12471P1 Column Stud
9 192481 3/8 Locknut
10 120394 13/32 Flat Washer
11 3213P1 Spacer
12 180121 3/8 x 7/8 Hex. Hd. Bolt
13 138542 3/8 Lock Washer



PART NO.

5317P1
14230P1

180022

120423
12487P1
12469P1
12470P1

124553
13560P1
12492P1
12497P1
12495P1
13619P1

131019
12486P1
12484P1
12485P1
12479P1
12483P1
12489P1
12480P1
12481P1

103865

103868
12490P1
12491P1
12494P1
12477P1
12476P1
12475P1
12482P1
12478P1

DESCRIPTION

Shim

Shim

1/4 x 1 Hex. H4d.
1/4 Lock Washer
Hex. Washer
Seal

Drive Shaft
#15 Woodruff Key
Ball Bearing
Retaining Ring
Bevel Gear
Retaining Ring
1 Locknut

1 Flat Washer
End Spacer

Hoe Tine

Tine Spacer
Tine Shaft
Shield Cup

0il Seal
Bearing Spacer
Gear Case

1/8 Pipe Plug
1/2 Pipe Plug
Shim

Gasket

Ball Bearing
Coupling

Tube Spacer
Bevel Pinion
End Cap

Tine Shaft

Bolt



